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MUAYENE VE DENEY RAPORU
TEST REPORT

Dcneyi Talep Edcn/Firma . NOTERSON ENDUSTRiYEL ENERJI VERif,tr-iLiK LTD

(AdrAdrcsi,Sehr vb.) (NOTERSON ENDUSTRIYEL ENERJI VERiMLiLiK LTD. STi: OCUZLAR MAH.
Reqestihg/Customer I388.SOK.NOi30/3BALCATCANKAYACankaya-ANKARA)

Dcncy Trlcp Tarihi/No : t9.'tt2019 /355773

Order Date / No

NUrnUnenin Tanrmr : 5518 t?,SU BAZLI AKRiLiK KAPLAMA, ISOLLAT-02 , - , - , -. 15 0O adel

(No,Cins, Mdk4 Tip, Tiir, Modelvb )

Sanple Descripl iond" rrp. Ma*M"d"t J5 | 8l T.WATER ItASI:l) ACRYLI( ( OATING.ISOLI-4T-02,-.-.-. I 5,00 ited

Numutre K1bul Tarihi : 19.11.2019

Test ltem Receiot Date
Samples were laken by the client.

Deneylcrin Y&p drF Trrih : 19.11.2019-2t. .20t9

Uygutanan Statrdard / Mctod ' IMO FTP CODE:2021-01 , TS ISO 5658-2:2015-10

Applied Standatd/Method I MO FTP CODE:202 t -0 t . TS ISO 5658-2:2015- t0
Raporutr Sayfa Srylsr : 4
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Remarks
Turk Ak.editasyon Kurumu(TURIGK) deney raporlannrn tanrnmasr konusunda Avrupa Akredilasyoo Birligi(EA) ve Uluslararasl
Laboratuvar Akredilasyon Birligi(ILAC) ile karS'LkL unm|ha antlasmasrnr rmzalamr$rr
np TurkiJh AccrcAbtion Acen.fOARK,lK) ts stgna.ory to the nuhilaterul ageenents o/ the Europeat co-operation lor the
Accreditation(EA) and ofthe Intenmtional labotutory Accreditation(luc) lor the Mutuol rccognation ofk rcpo s.

Deney velveya blciim sonuelafl, geniSletilmq olCum be|nizlikleri (olmasr halinde) ve deney metodlafl bu raporun iamamlay|cr k$mr olan
takip eden sayfalarda verilmi$tir.
The test and/o. measurement resuhs, the Mce.tainties lif apdaable) t)ith co4fdence probabiliry ad test nethoils arc gNen on the

fo oLting pages $'hich are pafl ofthts repod.
Nmu. mn{teri rdafinrlrn .l,mqtr( bu .apdd.ti ionueld nMu.ain r.dim drndrgr hali icin g.cslidir Bu ralor 6zct ddcy rat.bin. isrirad.n
dnzenlemit olup, Stddanl&d Uysdlul B.ls€si ditcliSind. delildir. Psniyi t.msil .tmez, Piye G6zetim ve D.deiim Flaiiyctl€ri.. ess oluttmaz, ilan,
r.klm ve ihalelerde 6L02say r Tii* Ti6.t Kedu'nu 54 Vc 55. Maddcl.rindc yd ald lEk$z rekab€r hiikiir qin. aykmlfi t.tkil ed@.k tckild.
kuuan,l@e Siizlmusu tususlda aykn heeker edildcs, halindc hukuki v.cczai s9,dan TSE sodnlututulsd.
Th! ldmpl. td token hy the custonet a4d the nsul/l '" thts tqnrt are wlitl lot the sral6 ol the laryne hehs receDed. Ths rcpo has b.ch p.Nred in
aacorclore \|tth th. reqr*t fu spe.tol /"sts on<l B nol qtolile.t ot o ('e ilcok oI <'onlotnitl 1o Statdat.b. lt does rnt rcyese th. NrD, does n t
cdrshtute o b6h for Mark2l Sttu.illarce ond Au.rt A.tiritiet, ard connot be 
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TSE Df,NEY ve KALiBRASYON MERKEZi BASKANLIGI YAPI MALZf,Mf,Lf,Ri YANGIN vf,
AKI STiK LAEORATI VAR Vt'DT RLI ET

HEADSHIP OF TSE TEST o,'d CALIBRATION CENTER CONSTRUCTION MATERIALS FIRE AND
ACOASTICS LABORATORf

MUAYENE - DENEY SONUCLARITEST RESULTS

International Maritime Organisation
International Code for Application ofFire Test Procedures,20l0 (2012 Edition)

Part 5: Surface Flammability Test

The tests, results ofwhich are expressed in this test repon were conducted according to the instructions given in "Pan 5: Surface
Flammability Test" of2012 version of "Intemational Code for Application of Fire Test Procedures, 2010 (FIP Code 2010)"
with regards to International Convention for the Safety of Life at Sea (SOLAS) chapter I I -2 which was put into effect by
Intemational Maritime Organisation RESOLUTION MSC.6l(67).

The necessarry alterations in smoke density and toxicity measurements on TS EN ISO 5658-2 standard test method were rnade
as explained respectively in Appendix 1 and Appendix 2 ofthe mentioned document.

This test method provides data for a comparative analysis in smoke and toxic gas generation ofthe analyte, however it does not
contain any means of real life fire propagation modelling. For this reason, the reported results are not intended to be used to
define the fire hazard of the analyte material in real fire scenarios.

This report was translated from the original TSE test report in Turkish with the same report number and dare.

TS ISO 5658-2 Reaction to fire tests - Spread of flame

Part2t Lateral spread on building and transport products in vertical configuration

Sample Details

Sponsor
NOTERSON ENDUSTRiYEL ENEzui VERiMLiLiK LTD. STi.
Oguzlar Mh. 1388.. Sk. No: 30/3 Balgat, Cankaya, ANKARA

Demanded by
NOTERSON ENDUSTRIYEL ENERJI VERiMLiLiK LTD. STi.
Opuzlar Mh. 1388.. Sk. No: 30/3 Balgat, Qankaya, ANKARA

Manufacturer SPECIAL TECHNOLOGIES LLC.
623704, Sverdlovsk Region, Berezovsky, 39/35 Chapayev St. RUSSIA

Test date 28.11.2019

Arrival Date 20.t t.2019

Sample name ISOLLAT.O2

Description Multi purpose, water-based acrylic coating material.

Application

Thickness 1,2 mm

W€ight per unit area 0,36kglm2

Color / surface White, rough

Substrate Steel plate (3 mm thickness)
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TSE DENEV V' KALIBRASYON MERKEZI BA$KA\LIGI YAPI MALZEYELERI YANGTN VE
AKUSTIK LABORATUVAR MCDI,IRLUGC

HEADSEIP OF TSE TEST 
'^d 

CALIANATION CENTEN CONSTNUCTION IIATEXI,ILS FIRE AND
ACOUSTICS LABONATONY

MUAYENE - DENEY SONUCLARITEST RESULTS

Sampling and Preparation

Samples were prepared and delivered to the laboratory by the sponsor. They werc placed in the conditioning environment \r"ithout
any other preparation. The samples were covered with aluminium foil and were put in the sample holder as explained in the
method standard before testing. The suppon panels werc calcium silicate with l0 mm thickness.

Conditioning

The samples were conditioned at 23 + 2 qC and 50% + 5% retative humidity for 8 days.

Deviation from the test method

There was no deviation from the test method.

Test Results

Figure l: Heat lux projile

+HF otofil€ stardad 

-Min -Mex

350

un. l.l

Number of samples
Pilot flame g.s 95% puritv. commercial srade orooane

Srmple 2 3
Duration (s) 600 600 600
Time to isnition (s) 36 27 33
Furthest llame front (mm) 180 190 200
Additional observations (if anv)

Distrnce
(mm)

., 3
time (s) Qsb lkJ/m'l time (s) Qsb lkJ/m'l time (s) Qsb lkJ/m'l

50 5l G) 66 48
100 75 (-) 72 57
150 93 4.510 r02 4.964 69 3.346
200 Did not reach C) Did not reach 96
250 Did not reach G) Did not reach Did not reach

C) Not applicable.
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TSE Df,\EY VC KALiBRASYON Mf,RKEZi BASKANLICI YAPI MALZEMfLf,Ri YANGIN Vf,
AKUSTiK LABORATI]VAR MITDi]RLCEO

HEADSEIP OF TSE T-EST ond CALIRRATION CENTER CONSTRUCTION MATERIALS FINE AND
ACOUSTICS LARORAT'ORY

MUAYENE . DENEY SONUCLARITEST RESULTS

Requirements

The results of these tests are a representation of the behaviour of the sample under specific conditions; they are not intented to
be utilized as the sole criteria to evaluate the potential lue hazard ofthe oroduct.

End of test report.

Variable I 2 3 Ortalama

CFE".t (Kw/mr)
Critical heat flux 46,33 45,42 44,42 45,39

Qsb"n IMJ/m'l
Avemge heat for continuous
combustion

4,510 4,964 3,346 L )'1\

Qsb."rc IMJ/n'll
Maximum heat for continuous
comDusuon

4,510 4,964 3,346 4,2'73

Qt [MJl
Total heat released

0,67 0,54 0,74 0,65

Qp lkwl
Maimum heat release rate

t'lo 2,68 ')')'l 2,44

Number of flaming
droDlets

0 0 0 0

Variabl€ Bulkhead, wall and
ceiline lininss

Floorings Primary deck coverings

CFE"a (Kw/m'z)
Critical heat flux > 20,0 >'7,0 >70

Qsb,.r IMJ/n'l
Average heat for continuous
combustion

> o,25 > 0,25

Qt [MJl
Total heat released

<n1 <2,O <2,O

Qp lkwl
Maximum he3t rele3se rate < 4,0 < 10,0 < 10,0

Number of flaming
droplets

No droplets Max. l0 Max l0
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